



EFFECTIS ERA AVRASYA TEST ve BELGELENDİRME AŞ
Dilovası OSB Mahallesi Fırat Caddesi No: 18
Dilovası, Kocaeli / TÜRKİYE
www.efectis.com

DECLARATION OF TEST RESULTS

No: EEA – 2200 – 0066

The fire resistance tests were carried out for the product as described below at Efectis Era Avrasya Test Laboratory on 23.12.2022 in accordance with the test standard:

EN 12101-3:2015

“FAF-125”

Smoke and Heat Exhaust Axial Fan

FIRE RESISTANCE CLASSIFICATION
F₃₀₀60
F_{f300}120

Placed on the market by: ÖZTÜRK HAVALANDIRMA İKLİMLENDİRME SAN. TİC.
FERHATPAŞA MAH. AYTAŞI SK. NO/60 ATAŞEHİR/İSTANBUL/
TÜRKİYE

Manufactured by: ÖZTÜRK HAVALANDIRMA İKLİMLENDİRME SAN. TİC.
FERHATPAŞA MAH. AYTAŞI SK. NO/60 ATAŞEHİR/İSTANBUL/
TÜRKİYE

e-signed
Ali BAYRAKTAR
Laboratory Manager
27.12.2022

This document is a declaration of test results and does not represent any type of approval or certification of the product. All details related to product specifications and field of applications are described in the report No: EEA-22-161.

